R b1 R R

No. 32
JAPAN lNTERN'ATIONAL COOPERATION AGENCY (JICA)
MINISTRY OF TRANSPORT
SOCIALIST REPUBLIC OF YIET NAM
THE DETAILED DESIGN e

THE CAN THO BRIDGE CONSTRUCTION

JIEE\ _IBRARY

L L

3’11 61238 (

Rei ST






JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

MINISTRY OF TRANSPORT
SOCIALIST REPUBLIC OF VIET NAM

THE DET AILED DESIGN -
ON
THE CAN THO BRIDGE CONSTRUCTION
| | IN
SOCIALIST REPUBLIC OF VIET NAM

~ FINAL REPORT
- DESIGN REPORT
- PACKAGEYV

" OCTOBER 2000

~ NIPPON KOEI CO,,LTD.




||H||I||||||lII|\|||I\|I1|III$||Imlll

1161238091



FINAL REPORT
| ON |
THE DETAILED DESIGN OF THE CAN THO BRIDGE CONSTRUCTION
I IN
SOCIALIST REPUBLIC OF VIET NAM

DESIGN REPORT
PACKAGE-V
Table of Contents
[...]
resettiement site. Although water quality of Tra On river is not as good as that of Hau river but its
~pollution (wastewater and solid wastes from Cai Von district town and people hvmg along both '
river banks) still remains within the allowable llmlts of a surface water source usmg for water

supphy purpose '

2.1 Al Hunﬂ Phu and Chau Thanh sites (Can Tho provlme)

The pntencml raw water sources supplymg to Hung Phu and Chau Thanh sites are:

. Underground water
» Hauriver water

215



« {an Tho river water
» BalLangnver

The results of water analysis, continuously performed over a long period by the Laboratory o.
Can Tho Water Treatment Plant No.} and the Can Tho Preventive Medicine Center show that
Can Tho river water quality is not good. It is polluted by the wastewater and solid wastes from
Zan Tho city. Turbidity and total suspended solids are usually high. In addition, according to the
reports of the Public Medicine and Hygiene Institute, Pasteur Institute and Department of
Medicine of Can Tho province, water of Can Tho river is polluted by Coliforms, E-coli and
pestisides. The water treatment process adopted to treat polluted water of Can Tho river will be
complex and expensive. For that reason, water of Can Tho river will be not recommended to use
as a raw water source for Hung Phu water supply system. For the same reason, the Ba Lang river
water will not be recommended as a raw water source using for Chau Thanh site.

According to the report of Southern Hydraulic Planning Sub-institute and the results of analysis
of Hau river water taken near the raw water pumping station of existing Can Tho Water
Treatment Plant No.2, the water guality of Hau river is quite good. In the rainy season total
suspended solids may reach 150 mg/l and total iron content may be up to 14mg/l.

Investigation report of the Hydrogeology group Na.8 shows that underground water resources at
Can Tho city and its surroundings (including Hung Phu and Chau Thanh areas) are quite good.
There are 3 potential formations: Pleistocene at 80-120m depth, Pliocene at 180-200m depth and
Miocene at 350-400m depth. The water quality of the sources may vary from well to well but it is
uasually not too bad, It requires normal treatment (iren removal, pH adjustment and disinfection)
before use. ' e -

" In comparison with Hau river water source, the use of underground water as a raw water sources
for Hung Phu and Chau Thanh water supply systems will have many advantages: investment and
operation costs are lower, operation of water treatment plant is easier (remote control is not
required), construction time is shorter. ' S ' . '

1L DESIGN CONDITTIONS AND CRITERIA
3.1 Design and operating philosophy

All water treatment facilities shall be desigried to operate on a 24 hours per day basis at constant '
Tow rate. ' : - : '

- The main parameters of raw water turbidity, colour. conductivity, pH, total iron, mahgaheée and
- organic content shall be checked and recorded daily. Other parameters (ammonia, hardness,
nitrate. nitrite) will be checked weekly. _ S S

Chemical dosing requirements for water treatment process (aluminium sulphate for coagulation,

“lime for pH adjustment and chlorine gas for disinfection) will be determined daily by laboratory
‘analysis of clarified and final treated water quality and the appropriate dosing rates set manually.

. 3/|S



Following disinfection (chlorination) treated water will be stored in ground water storage tank.

This tank will provide sufficient contact time for disinfection as well as for fire fighting water

storage. Elevated water tank will be also provided in each site. This will be used to provide
gravity flow 1o the water distribution network. Volume of elevated tank shall be sufficient -for
reserve of water in the case of failures of power supplies and aiso to provide a filter backwash
water storage., - ' :

Raw water pump(é) will operate automatically in fespohse to water level signals from ground

~water storage tank. Treated water pump(s) operates automatically on receipt of water level

signals from elevated tank. However the pump control system shall be designed so that it can be
changed into manual control regime. _ - o '

3.2 Design input flow of water treatment plants

All treatment plants shall be capable of pro.ducing.treated water to the specified qﬁality standard,
throughout the specified range of raw water qualities, at the following design input flowrates:

. BishMinhWIP ~ :9m3h
» Hung Phu WTP. .  :15m3/h

.+ Chau Thanh WTP . :3.5m3/h
' '_3.3 Raw water q.uality to be treated |
- AtBinh Minh site, the raw water quality to be treated is as follows:

pH ' £ 6.8-72

Suspended solids 140 - 150 mg/i

Total alkalinity 160 - 70 mg/l CaCO3
~ Total hardness : <120 mg/l CaCO3

Organic matters <5mg/l02

At present time, the fepon on quality of well water at Hung Phu and Chau Thanh sites is not

-available. However the results of analysis of existing well water drilled in the surrouding areas

(including UNICEF drilled wells) show that the water quality of wells drilled to a depth of 100- - o

150m is not bad. It usually requires iron removal, pH adjustment and disinfection.
3.4 Treated water quality requirements

The treated water shall comply with the Vietnamese Standards for drinking water issued by

Ministry of Mcdicine on 13/4/1992. Details of these standards are provided in Appendix 1 and

Appendix 2.

ah

-



IV. DESIGN OF WATER SUPPLY SYSTEMS

4,1 Water treatment plants
4.1.1 Water treatment processes
4.1.1.1 Water treatment plant at Binh Minh site

The raw water source will be Tra On river. The following water treatment process may be
apopted: - : ' '

Water intake and raw water pumps

Raw water transmittion pipelines

Chemical coaguiation and flocculation ~

Sedimentation (or filtration with floating media)
_ pH adjustment

Gravity sand filtration

Dlsmfectlon

4.1, 1 2 Water treatment plants at Hung Phu and Chau Thanh sites

_ “The raw water source will be deep wel} watcr The followmg water treatment process may be '
adopted for both sites:

Deep wceis

- Weel water pumps

Aeration :

pH adjustment '

Chemical coagulation and ﬂocculatlon
_ Sedimentation (or ﬁltratlon with floating mcdta)
~ Gravity sand filtration

Disinfection -

In case the iron content is less than 10 mg/l, the chemical scdlmentatlon may be not used

Aluminium sulphatt, will be used for coagulation and ﬂocculatton pH adjustment will be
~achieved using hmc Disinfection will be by chlorme gas. :

Lamella clanﬁer w11] be used for sedtmentatlon F1ltratxon with floating rnedxa was used
effectively and economlcally in many water treatment plants installed in Mekong Delta area. This
type of filtartion is fluently designed and constriicted by the local water specialized companies
“such- us the Water and Sanitation Engineering Consultants (WASE), Water and Sewerage
Consn uction Company (WASECO), Water Construction Co., Ltd. (WACO) and even Can Tho

N “Water Supply Company can design and construct this type of ﬁlter

YIS



4.1.2 Sizing of water treatment facilities

4.1.2.1 _Water traetment facilities at Binh Minh sjte

()  Water intake and raw water pumps
Raw water intake pipes: 2
Diameter of pipe: - - 50mm -~
Number of raw water pumps: ~ 2(1 stand-by)
Flowrate/Head: - 9m3Mh,45m

Power supply: - 50 Hz, 3 phases, 380V, 3 Kw

(i) ~ Raw water transmittion pipelines

" Velocity minimum: . 03mfs
Diameter maximum: : - DN80
) - mm

(iii)  In-line static mixer

Diameter: | - DNgO
Mixing time: -' ~1-3mn

(iv) Coagulation and flocculation tank

~ Number of tanks: B 1
Retention time: _ : _ 20 mn.
Volume of tank: o . 30m3

(v)  Lamella clarifier / Filter with floating media

Number of clarifiers: DS S

“ Design flowrate: ' ' 9.0 m3/h

" Surface loading rate: : ' 4.0mh
Surface area: - S 225m2
Length x Width: . . 7225%x1.0m -
Height: L - 3.5m

In case of using filter with floating media:

 Number of filterss =~~~ 1
Design flowrate: o 9.0m3Mh

- Surface loading rate: © 45mh
Surface area: - . 2.0m2 -
Diameter of filter: - : 1.6m

Height: - N . 32m

YIRS



(vi)

fvit)

(viii)

(ix)

(x)

(xi)

Gravity sand filter

Number of filters:
Design flowrate:
Surface loading rate:
Surface area:
Diameter of filter:
Height:

Treated water pumps (TWP)
Number of TWPs:
Flowrate/Head:

Power supply:

Alum dosing systcm

Number of dxssolvmo tan}_cs

 Volume of each tank

Number of dosing pumpé:

- Capacity of dosing pump:

Lime dosing system

Nufnbe’f of slaking tanks:

~ Volume of staking tank:

Number of slurry tanks:
Volume of slurry tank:
Number of dosing pumps:

_ Capaczty of dosmg pump:

Chlorine gas dosmg system

Nufnber of chlorinators:

- Capacity of each chlorinator:

Chlorine gas drums

Motive water pump:
Instrumentation and control system

~ Flowmeters:

Pressure gauges:

- Level meters: -

9.0m3/Mh -
5.0 m/
1.8 m2
1.5m
30m

2 (1 stand-by)
9m3/h,25m
50 Hz, 3 phases, 380 V, 2. ZKW

.
100 liters
2(1 stand—by)

0-8lh

1

100 liters
= _

100 Iitcrs :
2 (1 stand- by)
0-31h _

2(1 stand -by)

. 0-1kgh :
2 drums x 60 kg/drum

1 unit, capacity 300 1/h, head 4‘* m

.
(=]

7S



(xii)

- (xit)

Electrical system

1 power and contro} cabinet for river water pumps
1 power and control cabinet for treated water pumps
1 power and control cabinet for chemical bu1]d1ng (mixers, dosing purnps etc.)

1 control desk for filter
Lighting and service electrical system
Stand-by power generator 10 Kva

Interconnecting pipework

| set of uPVC / steel intercinnecting pipework including pipe fittings and valves

| 4.1.2.2 Water traetment facilities at Hung Phu and Chau Thanh sites

(i)

(i)

(i1} :

- Stable capacity of well;/ Dq-*\"'

_ Flowrate/Head:

Decp well and well water pumps
= AtHung Phu site

Number of well drilled: :
Number of well water pumps:
Flowrate/Head:

Power supply:

« At Chau Thanh site

Number of well drilled:

Stable capacity of well,/ Df-r’\'e

Number of well water pumps:

Power supply:

Well water transmittion pipelines

"« At both Hung Phu and Chau Thanh side

Diameter maximum:
Material:

Aerator .

* AtHung Phu site

Surface loading rate:

- Surface area:

~ 1.5m3/h /400-!-‘_'0"’ :

2 (1 stand-by)
1.5m3/h, 10 mmax, -~ - _
50Hz, 1 phase 220V,0.75 kW

1

35m3m SAw -isem

2 (1 stand-by) "

© 3.5m3/h, 10 m max. |
50 Hz, 1 phase, 220V, 1.1 kW

DN50
uPvVC

5 m3/m2/h
0.3 m2

.:c?/l-ﬁ



‘"

| v

fv

* At Chau Thanh site

Surface loading rate: 'S m3/m2/h
Surface area: 0.7m2

Coagulation and flocculation tank
* At Hung Phu site

Number of tanks: . 1

Retention time: 20 mn.

Volu_me of tank: - 0.5m3

* At Chau Thanh site

Number of tanks: 1
Retention time: - 20 mn.

Volume of tank: ' - -1.2 m3
Lamella clarifier / Filter with floating media

" AtHung Phu site

Number of clarifiers: | | 1
Design flowrate: o - 1.5m3/h

. Surface loading rate: . 2.5 m/h
Surface area: . ' 0.6m2
Length x Width: : - 1.0x0.6m

Height: ' -~ - 35m

In case of using filter with floating media:

- Number of ﬁlter.s: 1

- Design flowrate: - - "1.5m3/h
Surface loading rate: ~ - ' - 5.0m/M
Surface area: - = . 0.3m2 -

- Diameter of filter: - = - : 0.6m

- Height: ' : . 32m

« At Chau Thanh site

. Number of clarifiers: S 1
Design flowrate: .-~ =~ = - 3.5m3/h
Surface loading rate: 2.5m/h
Surface area: 14 m2
Length x Width: ' - 14x1.0m

" Height: oo o oo 35m

| . .‘mj



(vi)

(vii) _.

In case of usihg filter with floating media:

Number of filters:
Design flowrate:
Surface loading rate:
Surface area:
Diameter of filter:
Height: '

Gravity sand filter
* At Hung Phu site

Number of filters:
Design flowrate:
Surface loading rate
Surface area:
Diameter of filter:

~ Height:

« At Chau Thanh site

Numbér of ﬁltefs:
Design flowrate:

- Surface loading rate:
~ Surface area:

Diameter of filter:
Height:

Treated water pumps (TWP)
* At Hung Phusite
Number of TWPS:

Flowrate/Head:
Power supply:

- " AtChau Thanh site

Number of TWPs:
Flowrate/Head:
Power supply:

3.5m3/h
5.0 m'h
0.7m2
0.95m
32m

1.5 m3/h.
5.0m/h
03 m2

06m

30m

3.5m3/h

" 5.0m/M

0.7m2

0.95m

-

30m

2 (1 stand-by)

1.5m3/h,20m
S0 Hz, 1 phase, 220V, 075 kW

2 (1 stand-by)
3.5m3/h,20m - .
50 Hz, 1phasc 220V, llkW |

1‘0/;\.



(viii) Alum dosing system

(ix)

(X)

= At Hung Phu site

Number of dissolving tanks:

" Volume of each tank:

Number of dosing pumps:
Capacity of dosing pump:

* At Chau Thanh site

Number of dissolving tanks:
Volume of each tank:

~ Number of dosing pumps:

Capacity of dosing pump:
Lime dosing system

. At_ Hu.r.xg Phu site
N.umber of élaking tanks: -
Volume of slaking tank:

Number of slurry tanks:
Volume of slurry tank:

- Number of dosing pumps:
Capacity of dosing pump:

s At Chau Thanh site

g Number of slakiﬁg tanks:

Volume of slaking tank: -

~ Number of sturry tanks:

Volume of slurry tank:
Number of dosing pumps:
Capacity of dosing pump:

; 'Chlorir_le gas dbsin'g system

. At Hu'ng"Phu_ sité :

* Number of chlori_ﬁators:
° Capacity of each chlorinator:

Chlorine gas drums:
Motive water pump:

2

-50 liters
2 (1 stand-by)
0-21h

2
50 liters
2 (1 stand-by)

0-41m

1
“50 iters

1

50 liters
2 (1 stand-by)
0-1lh

1 .
50 liters
1.
50 liters

2 (1 stand-by)
-0-21h

© 2(1 stand-by)

O-1kgh
2 drums x 60 kg/drum

1 unit, capacity 50 I/h, head 45m

'f{/;.s



(x1)

(xii)

(xiii)

* At Chau Thanh site

Number of chlorinators: 2 (1 stand-by)

Capacity of each chlorinator: 0-1kgh
Chlorine gas drums: 2 drums x 60 kg/drum
Motive water pump: 1 unit, capacity 100 I/h, head 45 m

Instrumentation and control system
. At cach of Hung Phu and Chau Thanh sites
Flowmeters:

Pressure gauges:
Level meters: .

SO 1D

Electrical system

* At each of Hung Phu and Chaﬁ Thanh sites

| power and control cabinet for river water pumps
1 power and control cabinet for treated water pumps .
1 power and control cabinet for chemlca! building (mixers, dosmg pumps etc )

* 1 control desk for filter - - . . o

Lighting and service electrical system :

‘btand by power generator 5 kVA

lmerconnectmo plpework

= At each of Huno Phu and Chau Thanh sites

1 set of uPVC / steel mtercmnechng pipework mcludmg plpe ﬁttmgs and valves

4.2 Ground watcr storage tank

The ground water Storagc tank will be designéd to provide a 60 minutes chlorine contact at
design flow of WTP. In adittion, it will reserve water for fire fighting with a flowrate of 10 l/s -
(for Binh Minh site) and 5 Vs (for Hung Phu and Chau Thanh sites) for a duration of 3 hours.

= At Binh Minh site .
Volume of tank: ~ 120m3

* At Hung Phu site _ :
Volume of tank: o 6_0 m3

| » At Chau Thanh site

Volume of tank: : 60 m3

J':L?!Ls‘_



. 4.3 E]evated water tank

Elevated water tank will be to provide gravity flow to the water distribution network. Volume of
elevated tank shall be sufficient for reserve of water in the case of failures of power supplies or
damages in the water suppiy system and also to provxde a filter backwash water storage.

At Binh Minh site:

Volume of tank:
Diameter of tank:
Height of tank:

‘Height of footings:

Al Hung Phu site:

~ Volume of tank:
- Diameter of tank: -

Height of tank:
Height of footings:

Al Chau Thanh site:

Volume of tank: -
Diameter of tank:

- Height of tank:
" Height of fo'otings:

4.4 Dlstnbutlon plpmg network

Accordmg to Japanese Standard thc cast iron or ducnle iron pipes will be used for dlStl‘lbuIlOﬂ
. network. However, the Vletnamese standaxd allows to use uPVC pipes. :

At Bmh Minh sm:

DNISO o Total length:
DN100 - - Total length:
DN8O - Total length:
At Hung Phu site
DN80 . Total length:

| DN50 Total length:

- AL Chau Thanh sne :

'DNIOO . Total length:
DNSO - Total length:

60 m3

4.6m
1.6m
16.0 m

20 m3

32m

25m

12.0 m

“ 40 m3

40m
32m
14.0m

138

58

88

IB’/



ANNEX 4

' HYGIENNIC CRITERIA FOR DRINKING WATER |
ON PHYSICAL - CHEMICAL ASPECTS
(The temporary criteria issued according to

the Decision N° 505 BYT/QD dated 13.4.1592)

N° Parameter Unit Urban area Country side
1 | Cleamess Sueller’ cm _>30 >25%
2 | Celour Degree <10 <10
3 Odour, Taste Point 0 0
4 | Suspended solid ~_mg/l 3 20
- 15 | Total dry solid mg/] 500 1000
6 | pH - 6.5 - 8.5 65-85
7 | Hardness mg/] 200 - 500
8 | Clorides (CI) _ . -